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Division Aceros Planos
Ave. los Angeles Ote. #325 C.P, 66452

San Nicolas de los Garza M.L México Tel. + 52 81 8865-2828

CERTIFICADO OFICIAL/

MILL TEST CERTIFICATE

Cliente/Customer PLASA ANAHUAC Y CIAS. S A. DECV. No. Cert: 761707 Myl S deCV.
Direccion/Address |AV. VALLE DE LAS ALAMEDAS 66 SN. FCO. 6)' ‘ L{ di é) Pédg./ Page: 9 “!2'6‘“::;2150%02
TULTITLAN, EDO. DE MEXICO De/Of: 1
Cliente/Customer Pedida/ Fecha/Date Remision/
Numero/Code Pedido/Contract Mill Order Emisian/Printed Reimpresion/Reprinted Delivery Order
0232500 0.C. 1000000 138066 07- MAY -2004 T- MAY -2004 0607417443
Part/ Espesor/Thickness Ancho/Width Largo/lLength Producto/ Acab.f MNormma Calidad/ Recubrim /Coating
ltem T in mm in mim in Product Finish Quality A B
0l 9.53 0.3750 1,219 48.000 0.00 0.000 RCSD 5D A36
Secuencia [ Coil Number 131364-000
Partida / item 0l
Colada / Heat 16351
- JLLS/LL-UL
f r: : eci| O  reatteraar
olelg ¥S Ps LI-LS/LL-UL
plh|i RealAerual
ilalt Kglcm LI-LS/LL-UL
eln|YlEM Realderwal
o L BT [ S
aje r; Realdemal
2 T a po Elongacion LI-LS/LL-UL
s | Elongation, %4 Reatidcrwal
el T Kglom2 LI-LS/LL-UL 2,532-MIN
m|r| "|EC Realidctual 2,958
e[o]|?|YS| pg |LELSAL-UL 36,013-MIN
c|lp|” Real/dcrual 56,295
: ‘: 7 KglomaALHLSILLUL 4,079-5,626
: g | EM/ Realidetual A 806
é T r| TS PS| LI-LS/LL-UL 58,016-80,020
alels Realiderual o8 T57
s | s | @ [ ElongacionLI-LS/LL-UL 23-MIN
l Elongation, 4 Keaddctual 7
Colada/Heat 16351
c 0.250-MAX 8968
Mn 8 780
P 0.040-MAX 8908
5 0.050-MAX 24097
% Analisis Si (L400-MAX 481!
CQuimico Al 4429
LI-LS Real
% Chemical
Analysis
LL-UL A/
i
(+) Secuencia Companera/Partner Coil ING. FIDELT®TT 2 1A ARDO
Fecha:  03-Jul-19935 (LL-UL) Lower Limit - Upper Limit TW)

REVISION NO.5 CVE F-E-CP-10-03-05
EFECTIVO A PARTIR DE: ILILIO 2003

www.hylsamex.com.mx

(LI-LS) Limite Inferior - Limite Superior
(EC/YS) Esfuerzo Cedencia/Yield Strength
(EMITS) Esfuerzo Maximo/Tensile Strength
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